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Summary of Test Result

Report Ref Std. Result
Test It R k
Clause Clause estliems (PASS/FAIL) emar
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 §96.41 Peak-to-Average Ratio Pass -
§2.1049 ) ) )
3.4 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.5 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 ) o
3.6 Conducted Spurious Emission Pass -
§96.41
Frequency Stability for
3.7 §2.1055 Pass -
Temperature & Voltage
§2.1051 , , N 9.76 dB
4.4 <96.41 Radiated Spurious Emission Pass under limit at
¥96. 14429.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee
Report Producer: Ming Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
WCDMA/LTE/5G NR, and GNSS.

Remark:
1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

2.  The maximum allowable antenna gain is determined by the manufacturer.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO3-HY
Test Engineer George Chen and Ivy Yeh
Temperature (C) 20~24
Relative Humidity (%) 50~58
Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH12-HY (TAF Code: 3786)
Test Engineer Jesse Fan, Tim Lee and Wilson Wu
Temperature (C) 20~25
Relative Humidity (%) 50~60
The Radiated Spurious Emission test item subcontracted to Sporton
Remark

International Inc. Wensan Laboratory.
Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in two config (Ant. Horizontal
and Ant. Vertical), and adjusting the measurement antenna orientation, following C63.26 exploratory

test procedures and only the worst case emissions were reported in this report.

Test
Bandwidth (MHz) Modulation RB #
Channel
Test Items Band PI2
10 | 15 | 20 | 30 | 40 BPSK QPSK|16QAM |64QAM |256QAM | 1 |Half|Full| L [ M | H
Max. Output
n48 v v v v v v v \'% v v \'% v v v v [ v
Power
26dB and 99%
) n48 v v v v v v v v v v v v
Bandwidth
Conducted
n48 v v v v v v v v v v v v v v | v
Band Edge
Peak-to-A
.verage n48 v v v v v v v v
Ratio
Conducted
Spurious n48 v v v v v v v v v [ v
Emission
Fre
qu-e-ncy n48 v v v \'%
Stability
Radiated Worst Case
Spurious n48 v v | v
Emission
1. The mark “v “ means that this configuration is chosen for testing
The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission
test under different RB size/offset and modulations in exploratory test. Subsequently, only the worst case
Remark emissions are reported.
4.  For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases
(DFT-s OFDM) were recorded in this report, and the worst modes of FR1 and LTE for simultaneous
transmission were verified and compliant.
5. Test combination are EN-DC 2A_n48A, EN-DC 5A_n48A, EN-DC 13A_n48A and EN-DC 66A_n48A.
6. One representative bandwidth is selected to perform PAR and frequency stability.
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2.2 Connection Diagram of Test System

System BT
Simulatar AP router Notebook GPS Station Earphone

Power EUT

Source Notebook

Earphone ‘

Monior ‘

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Item |Equipment Brand Name |Model No. FCCID |Data Cable |Power Cord

1. |System Simulator [Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Frequency List of Low/Middle/High Channels

5G NR n48 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 638000 641666 645332
40 Frequency 3570 3624.99 3679.98
Channel 637668 641666 645666
%0 Frequency 3565.02 3624.99 3684.99
Channel 637334 641666 646000

20 Frequency 3560.01 3624.99 3690
Channel 637168 641666 646166
15 Frequency 3557.52 3624.99 3692.49
Channel 637000 641666 646332
10 Frequency 3555 3624.99 3694.98
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band Edge and
Conducted Spurious Emission

I

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number 1 10 of 20
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 886-3-327-3456 Page Number 1 11 of 20
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3.4 Occupied Bandwidth

3.4.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1 Description of Conducted Band Edge Measurement

The conducted power of any End User Device emission outside the fundamental emission (whether in

or outside of the authorized band) shall not exceed —13 dBm/MHz within 0 to B megahertz (where B is

the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the End User

Device) above the upper CBSD-assigned channel edge and within 0 to B megahertz below the lower

CBSD-assigned channel edge. At all frequencies greater than B megahertz above the upper CBSD

assigned channel edge and less than B megahertz below the lower CBSD-assigned channel edge, the

conducted power of any End User Device emission shall not exceed —25 dBm/MHz. Notwithstanding

the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End User Devices shall
be at least 30 dB.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1.

o g M 0N

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1TMHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

For Adjacent Channel Leakage Ratio (ACLR) measurement,

1. The Adjacent Channel Leakage Ratio (ACLR) is the ratio of the average power in the assigned
aggregated channel bandwidth to the average power over the equivalent adjacent channel
bandwidth.

2. The option ACLR of spectrum analyzer is used and measures the ACLR ratio by setting
equivalent channel bandwidth.

3.  The measured ACLR ratio shall be at least 30 dB.
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FAX : 886-3-328-4978 Issue Date : Sep. 08, 2023

Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006L

3.6 Conducted Spurious Emission

3.6.1 Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is ~40dBm/MHz.
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.7.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

For radiated emissions below 30MHz

| : RX Antenna
1 3m *
I
1m
'IE
1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated emissions from 30MHz to 1GHz
R¥ Antenna

Im

I
Metal Full Soldered Ground Plane

T T
| =l
Spectrum Analyzer [ Receiver

System Simulator

TEL : 886-3-327-3456 Page Number 116 of 20
FAX : 886-3-328-4978 Issue Date : Sep. 08, 2023
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



ssawranas. FCC RADIO TEST REPORT Report No. : FG2D2006L

For radiated emissions from 1GHz to 18GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

00 Spectrum Analyzer / Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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5 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. | Characteristics Calg);?etion Test Date Due Date Remark
';rgv?,;arrgz‘:;'; GW Instek PSS-2005 EL890001 | 50Hz~60Hz | Sep. 29, 2022 “ﬂ;_ofiz%g; Sep. 28, 2023 80;‘3;?:?(‘;
Signal Analyzer|  Soroc & FSV3044 101049 10Hz~44GHz | Oct. 07, 2022 “2\159?5,23335 Oct. 06, 2023 (CT°£(‘)’§‘|’_‘|§‘;
Teg;]‘;f;ff:rre ESPEC SH-641 92013720 | -40C ~90°C | Sep. 07, 2022 “ﬂ;??f%g; Sep. 06, 2023 (CTOSS;T:?((;
Bf‘l\jzasst:rtg” Anritsu MT8821C | 6261940327 LTE Dec. 09, 2022 “ﬂ;??f%g; Dec. 08, 2023 8°£gé‘°|_t§d)
Bg\jgasst:rtg” Anritsu MT8000A | 6261849015 FR1 Dec. 09, 2022 “ﬂ;??f%g; Dec. 08, 2023 8°£gé‘°|_t§d)
Loop Antenna gg;‘\?vzé‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 '\’ﬁﬁgigé?; Sep. 19, 2023 (O?nggifgf’}_ri‘\()
Bilog Antenna | TESEQ oog(%NTSS?N%oe 37059 & 01 | 30MHz~1GHz | Nov. 10, 2022 “ﬁiﬁ?ﬁ%ﬁ? Nov. 09, 2023 (O?nggifgf’g\()
Horn Antenna SCHV&’;‘(RZBE BBHA9120D | 9120D-02114 | 1GHz~18GHz | Aug. 09, 2022 '\’ﬁﬁgigé?; Aug. 08, 2023 (O?nggifgf’}_ri‘\()
Hom Antenna | SCMVIARZBE | BBHA9120D | 9120D-1241 | 1GHz-18GHz | Jul. 25,2022 | Mo 2% 20257 | yui. 24, 2023 (033331?3?;\()
SHFEHF Hon) SCHWARZBE|  BBHA9170 00993 | 18GHz-40GHz | Nov. 24, 2022 | Mot 25 2055 Nov. 23, 2023 (033331?3?;\()
SHFEHF Horn) SCHWARZBE|  BBHA9170 00994 | 18GHz-40GHz | Nov. 04, 2022 “ﬁiﬁ?ﬁ%ﬁ? Nov. 03, 2023 (O?nggifgf’}_ri‘\()

Preamplifier |[COM-POWER|  PA-103A 161241 10MHz~1GHz | Oct. 03, 2022 “ﬁiﬁ?ﬁ%ﬁ? Oct. 02, 2023 (O?nggifgf’g\()

Preamplifier Agilent 84498 3008A02375 | 1GHz~26.5GHz | May 24, 2022 “ﬁiﬁ?ﬁ%ﬁ? May 23, 2023 (O?nggifgf’g\()

Preamplifier Agilent 84498 3008A02375 | 1GHz~26.5GHz | May 23, 2023 Nﬁﬁgi%ig" May 22, 2024 (0§ggif§?£Y)

Preamplifier E-:\INTEEF:.CL:JQA - ERATOOM- 18G5 EC1900249 | 1GHZ18GHz | Dec. 21, 2022 Nﬁﬁg 2022 | ec. 20, 2023 (0§ggif§?£Y)

Preamplifier EMEC EM18G40G 060715 | 18GHz~40GHz | Dec. 07, 2022 Nﬁﬁgi%ii" Dec. 06, 2023 (0§ggif§?£Y)

i%iﬁ;rzue"r‘ Agilent N9010A MY53470118 | 10Hz~44GHz | Jan. 10, 2023 Nﬁﬁgi%i%" Jan. 09, 2024 (Ogggifg_‘":‘w

| oo RO oy | TR v [ B |
Filter wainwright |(KX122700.801  gng  (3GHz AN PasS| o 44, 2023 Nﬁﬁg 2025 | Mar. 13, 2024 (0§ggif§?£Y)

RFCable | HUDNAm | SUCOFLEX102 | 803951/2 | 9kHz~30MHz | Mar. 07,2023 Nﬁﬁgi%ii" Mar. 06, 2024 (0§ggif§?£Y)

RFCable | HUDNSn |SUCOFLEX 126E| 0058/126E | 30MHz~18GHz | Dec. 20, 2022 “ﬁiﬁg%%ig" Dec. 19, 2023 (og{gﬂfg?gv)

RFCable | HUDNAm | SUCOFLEX102 | 50513472 | 30MHz~40GHz | Dec. 20, 2022 “ﬁiﬁg%%ig" Dec. 19, 2023 (og{gﬂfg?gv)

RFCable | HUDNRm | SUCOFLEX102 | 8039532 | 30MHz~40GHz | Dec. 20, 2022 “ﬁiﬁg%%ig" Dec. 19, 2023 (og{gﬂfg?gv)
Antenna Mast | EMEC AM-BS-4500-B N/A 1m~4m N/A '\ﬁirl ﬁg i%ig" N/A (og{gﬂfg?ﬁv)

Turn Table EMEC TT2000 N/A 0~360 Degree NA | | NA (o?gﬂfgﬁv)

Software Audix | E36.2009-8-24 | RK-000989 N/A NA | | NA (og{gﬂfg?gv)

oognal | Rohde& SMF100A 101107 | 100kHz~40GHz | Jan. 11, 2023 “ﬂiﬁgi%g" Jan. 10, 2024 (og{gﬂfg?ﬁv)
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6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.31 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.63 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 414 dB
Confidence of 95% (U = 2Uc(y)) )
TEL : 886-3-327-3456 Page Number 1 20 of 20
FAX : 886-3-328-4978 Issue Date : Sep. 08, 2023
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Report No. : FG2D2006L

Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

NR n48 Maximum Average Power [dBm]

Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
10 1 1 24.34 24 .46 24 47
10 1 22 24 .40 24.52 24.52
10 12 6 24.39 24.56 24.51
10 1 0 FIi2 BRSK 23.86 24.00 23.93 24.56 0.2858
10 1 23 23.80 23.95 23.93
10 24 0 23.96 24.08 23.96
10 1 1 24.37 24 .49 24 .45
10 1 22 24.30 2442 24 .42
10 12 6 24 .42 24 .51 24.51
10 1 0 arsK 23.32 23.46 23.51 24.51 0.2825
10 1 23 23.32 23.39 23.43
10 24 0 23.41 23.52 23.52
10 1 1 16-QAM 23.39 23.60 23.73
10 1 1 64-QAM 21.90 22.00 22.05 23.73 0.2360
10 1 1 256-QAM 19.88 19.82 19.74
NR n48 Maximum Average Power [dBm]
Maximum Maximum
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
15 1 1 20.73 24.77 24 .82
15 1 36 24.69 24.76 20.69
15 18 9 24.79 24 .82 24.86
15 1 0 Pii2 BESK 20.68 24 .31 24.26 24.86 0.3062
15 1 37 2418 2422 20.85
15 36 0 20.71 24 .32 20.78
15 1 1 20.71 24.83 24.76
15 1 36 24.64 24.71 20.72
15 18 9 24.78 24.78 24.81
15 1 0 apsK 20.71 23.79 23.78 24.83 0.3041
15 1 37 23.63 23.73 20.72
15 36 0 20.74 23.79 20.78
15 1 1 16-QAM 19.82 23.88 23.94
15 1 1 64-QAM 19.71 22.32 22.35 23.94 0.2477
15 1 1 256-QAM 20.05 20.08 20.12

Al-10f3
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Report No. : FG2D2006L

NR n48 Maximum Average Power [dBm]

Maximum Maximum
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) w)
20 1 1 20.54 24.69 2461
20 1 49 24 .62 24.54 20.50
20 25 12 24.66 24.66 24.70
20 1 0 PIi2 BRSK 20.50 24 11 2413 24.70 0.2951
20 1 50 24.09 24.07 20.50
20 50 0 20.58 24.16 20.65
20 1 1 20.50 24.66 24.59
20 1 49 24 .54 24.54 20.50
20 25 12 24.60 24.66 24.66
20 1 0 arsK 20.48 23.65 23.68 24.66 0.2924
20 1 50 23.56 23.52 20.51
20 50 0 20.61 23.69 20.57
20 1 1 16-QAM 19.72 23.78 23.76
20 1 1 64-QAM 19.54 22.17 22.15 23.78 0.2388
20 1 1 256-QAM 19.79 19.97 19.88
NR n48 Maximum Average Power [dBm]
Maximum Maximum
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
30 1 1 14.38 20.93 14.47
30 1 76 14.19 20.70 14.38
30 36 18 14.29 24.86 24.90
30 1 0 Pii2 BESK 14.42 20.93 14.45 24.90 0.3090
30 1 77 14.19 20.66 14.39
30 75 0 14.29 20.91 14.45
30 1 1 14.37 20.91 14.44
30 1 76 14.15 20.70 14.40
30 36 18 14.30 24.88 24 .91
30 1 0 apsK 14.41 20.92 14.43 24.91 0.3097
30 1 77 14.18 20.69 14.37
30 75 0 14.32 20.85 14.43
30 1 1 16-QAM 14.05 21.10 13.98
30 1 1 64-QAM 13.88 20.99 14.03 21.10 0.1288
30 1 1 256-QAM 13.73 20.26 13.76
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Report No. : FG2D2006L

NR n48 Maximum Average Power [dBm]

Maximum Maximum
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
40 1 1 14.20 20.72 14.28
40 1 104 14.14 20.65 14.27
40 50 25 14.23 24.75 14.32
40 1 0 PIi2 BRSK 14.14 20.72 14.31 24.75 0.2985
40 1 105 14.15 20.58 14.28
40 100 0 14.16 20.17 14.27
40 1 1 14.17 20.68 14.32
40 1 104 14.11 20.61 14.27
40 50 25 14.16 24.72 14.26
40 1 0 arsK 14.18 20.68 14.35 24.72 0.2965
40 1 105 14.14 20.55 14.31
40 100 0 14.20 20.18 14.31
40 1 1 16-QAM 13.82 20.90 13.92
40 1 1 64-QAM 13.63 20.69 13.85 20.90 0.1230
40 1 1 256-QAM 13.43 20.02 13.60
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Report No. : FG2D2006L

FR1 n48

Peak-to-Average Ratio

Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.02 4.64 5.54 6.10 PASS
Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.48 PASS
TEL : 886-3-327-3456 Page Number 1 A2-1 of 120

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG2D2006L

FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

Ref Level 30.00aBn  Offset
- At

36045 = ARBW 20 MHz
3008 MessTime  1ms
TRGHFP

e T TrmeETer s
T
=~

™
1E02 e 1E0:
&
i
| i
: &
1£04 108 .
\ 1
1 ‘
38259 e ean Pwr + 20,00 d6 || (CF 362853 GHz Hhean Pur + 20,00 8
2 Result Summi Samples: 20000 2 Result Summ: Samples: 20000
-_za.u1 dBm 28.25 dBm -a.zs da 202 dB 3.46 db 400 d8 43038 = 23.49 dBm _muunm _us a8 244db 41698 451 dB 488 db
10:20:39 AM 07/13/2023 10:21:14 AM 07/13/2023
RefLevel J000dBm Offset 35048 = AnBW 20 Mz Reflevel 000dBm Offict 3605 = AnBW 20 MH:
- A W8 MeasTime  1ms - A D08 MessTime  1s
ThGFP ThGiFP
1E02 o 1E0:
| \
- ¢
‘ :
1£04 - 108 ;
| I
1E- -
]
|
38259 e ean Pwr + 20,00 d6 || (CF 362853 GHz Hhean Pur + 20,00 8
2 Result Summi Samples: 20000 2 Result Summ: Samples: 20000 |
-—uls dBm 28.30dBm 58448 28448 488 d8 55108 57648 = 2195 dBm 28.34 dBm 63948 250db 5.18 4B 61048 6.34db
[ e NN
10:21:34 AM 07/13/2023 10:21:54 AM 07/13/2023
RefLevel J000dBn Offset 3505 = AnBW 20 M
- a W8 MeasTime  1ms
ThGFP
1 CaoF 155 View
1£02 -
&3
1£04 -
!
1
38259 e ean Pwr + 20,00 d8
2 Result Summi Samples: 20000
-—_|9.92 dBm 2761 dBm -1.59 da 2508 5.20 db 64838 75248
10:22:16 A 07/13/2023

FAX : 886-3-328-4978
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Report No. : FG2D2006L

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz 50MHz 60MHz 70MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/l2 BPSK | Pl/l2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK
Middle CH 9.87 14.69 19.54 28.65 38.84 - - -
BW 80MHz 90MHz 100MHz
Mod. Pl/2 BPSK | PI/2 BPSK | Pl/l2 BPSK
Middle CH - - -
Mode FR1 n48 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.93 9.77 15.52 15.17 20.06 19.98 20.97 29.67
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 9.63 9.79 15.44 15.44 20.06 19.94 29.61 29.79
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 41.00 40.84 - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 41.00 40.84 - - - - - -
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - -
TEL : 886-3-327-3456 Page Number 1 A2-3 of 120

FAX : 886-3-328-4978
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FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

wift] pr
" ) o
w S A Yt e \
i \
o + L
L
b,
"
[EEITE 001 pts T Span 20.0 WAz
2 Marker Table
W 1 3.622832 GHz 15.16 dBm ndb 26048
n 1 1620075 Gz 10.75 dbm "l down BW 9,87 MHz
n 1 3629945 Gz 1028 dBim QFador 3671

10:06:22 AM 07/13/2023

Measuring;

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

3008 SWT 101 ms = VBW 30k Mode Auto Swesp - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep
i) m [
3825 7090.6He
0 0
0 - e . S — 0 X . Y
o i ! 0 |
\‘ \ 1
r N 5
w Y, iy
I "
I "y al ',
o Ml s A N “, )
. I‘ y ". Qas il F.PPLN N e \ 7 Jl'\ ! v‘ oy

AT Ay LT B EERTELL

(Lra Y | Vi, |
A W ‘i-.
EGITED 001 prs W/ Span 20.0 WAz || [CF3.62058 Gz 001 prs M/ Span 20.0 Az
2 Marker Table 2 Marker Table |

M 1 3625709 GHz .14 dBm ndB 260 d8 M 1 3628131 GHz 11.67 dBm ndd 26048

n 1 361975 GHz 12,69 dBm ndB down BW 9.93 MHz n 1 3619995 GHz 1351 abm ndB down BW 9.77 MHz

n 1 3625905 Ghz 1478 dBm 0 Facior 365.1 n 1 3625 765 Ghz 1435 dBm @ Facior 3709

10:08:38 MM 07/13/2023

10:08:04 BM 07/13/2023

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

10:08:30 MM 07/13/2023

10:08:58 AM 07/13/2023

™ Wy SWT 10 ms = VEW 300k Mede Auno Sweep ™ 3000 SWT 101 ms = VEW 30kz_Mede Auto Swesp
1 Fraquancy Swasp
Wi 1208 dtem Wi
sassssomu seumioma
P P
0 - 0
/ N Y NPT P
o | - o -
! L !
d lﬂ‘ /l
s AL
A - .
noa M Al
bl |
(I T T Span 00 || [GIEs R O 0T e Towr Span 00T
2 Mok Tosle 2 Mok Tosle
] i 3628866 Gz T205dBm  nde 26 ] i 3624351 Gz B47dBm s 26040
n 1 2620175 Gz TrE R — 263 Mz n 1 7620195 Gz T3TdBn ol down B 973 Mz
n i 3629305 e Aymdbm O i n i 31629985 e A7é3dBm  Gracier P
T [ o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FR1 n48 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

- 3000 SWT_1.01ms @ VBW 1tz Mode Auto Sweep
i 1882 cem
3827857 0GHe
n — +
L B e
10. - b
o £ Y
/ 5
4 =y P
f P e ]
— ) LA M
GG 001 pts Oz Span 30.0 Mz
2 Misrker Table
mi 1 3527867 GHz 18.82 dBm ndd 26.0dB
n 1 3617288 GHz 753 dbm ndB down BW 14,69 MHz
n 1 3631973 GHe 7106 dbm 0 Factor 2470

Measuring;

10:08:45 MM 0B/04/2023

FR1 n48 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

1 Spactrum

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz
308 SWT .01 ms = VBW

Mtz Mode Auto Swesp

ultiView Spactrum
Ref Level 30,00 dB  Offset 35008 = REW 300 kHz
- an 3008 SWT 1015 = VBW

Mtz Mode Auto Sweep

i) = i) ™=
36500550 6 ser9TiS0 M
2 2
. . IR PR A S )
0 + 0 -
| 'l"
0. i & ° T W
f T
¥ 5\ ey W
. g .
; = -
A al LA doe Ml t o Ty htl
R I o= || S e Mo
Eimme oo e S Spano0 i || (GG oo ] Span 0N
2 Marker Table 2 Marker Table
i 1 3630055 GHz 14.87 dBm e 26008 i i 3619745 GHz 15.71 dBm ndl 26008
n i 617258 Gz 1081 dom 08 down B 15.52 MMz n i 617348 G 10.41 dim el don B 15.16 MHz
0 ) 3630 782 G 131 di Qactor 338 0 ) 3630512 G 1210 Qfsctor el

10:14:36 AM 0B/04/2023

10:15:01 AM 0B/04/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz
Mtz Mode Auto Swesp

- are 3008 SWT 101 ms = VBW
1 Fraquency Sweep

ultiView Spectrum

RefLovel 30008 Offset 35048 = RBW 500 kH:
- are 3008 SWT 101 ms = VBW
1 Fraquancy Swasp

Mtz Mode Auto Sweep

10:15:25 MM 0B/04/2023

10:15:52 MM 0B/04/2023

i) atm i)
5620081 0 ssz8780 G
x x
P N W o i
0 0
| / \
0 7 1 o T
A 3, / !
y - 7
] P e
Y | e
Ll vl o B
i A | | 5 e
Giemmon 00 e ST SpanT00 W || (GREREE G 00 g SawT Span 00
2 Marker Table 2 Marker Table
M 1 3624061 GHz 1535 dBm ndB 26.0 dB M 1 3628676 GHz 11,65 dBm nd8 26.0 dB
n 1 3617 108 GHz 1047 dBm ndB down BW 15.44 MHz n 1 3617 108 GHz 1439 dBm el down BW 15.44 MHz
o ' 3632502 Ghe 1056 dBm QFsctor 2343 o ' 3632502 Ghe 1443 dBm @ Factor 2351

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

v - s =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

i
P .
I IS 5 N PP AT
© i ¢
J 1
{ 1
0. N
J’ ]
F L| Hi
T
Ak e 1) ]
JI "I‘|'I’ull| o Yty AN
Do W] VH - W
Grmmnen 00T T Span 0
2 Mok Tosle
] i 3620195 Gz 16.91 dbm ndd 26008
n i 26756z 508 dim 08 down B 19.54 MHz
n 1 3.634 54 GHz 5.29 dBm 0 Factor 1853

10:18:30 AM 07/13/2023

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o - st BB v s =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

3008 SWT 101 ms ® VBW 1wz Mode Auto Swesp - A 3008 SWT 101 ms ® VBW 1wz Mode Auto Sweep
wift] = wift] =
. 3633581 0 G
» »
T B A W i Lo s . Al rime hoin et A A rrgl P
. y o - . s A - i
T \ I |
o o { 1
] \ !
7 T i %
A - _— e,
* . i
> 7
- v ) IS e,
. § Whidg bl A il i PR Y
AL T ‘.Ilrm T L LUTRAAYY
(I 1001 pes Oz Span 40.0 Wiz || (73 62059 Gz 001 prs ] Span 40.0 Wiz
2 Marker Table 2 Marker Table
W 1 3.625 789 GHz 13.54 dBm ndb 260 db W 1 3.633 581 GHz 14.23 dBm s 260 db
m 1 361296 GHz 1231 dBm B down B 20,06 MHz m 1 361296 GHz 1079 dbm el down B 19.98 MHz
n 1 363502 Gz 1201 dBim QFador 1807 n 1 363094 Gz 12,09 dBim @ Factor 815
10:13:33 WM 07/13/2023 10:13:55 A 07/13/2023

64QAM 256QAM

s e s e

- are 3008 SWT 1.01ms = VBW 1wz Mode Auto Swesp - are 3000 SWT 1.01ms @ VBW 1tz Mode Auto Swesp
1 Fraquency Sweep 1 Fraquency Sweep

Wi 1281 dBm i)
38 783064 38181570 6He
0 - 0
w S NP WY S PV T SRS VLSO O RV + i T R AT
0. - — 0. -
1 ! ! |
] i \
i "-« J
ol & !
P / Y
fa vl ) ! et ety Lo P
n% ; A Ay nn “}‘"F - B P e e ' Saain ¥, NN
N w Sl WY
L
Giess e 001 ptx T Span 0.0 Az || (362088 GHz 001 pts 0 Wi/ Span 0.0 Az
2 Marker Table 2 Marker Table
M 1 3621753 GHz 1391 dBm ndB 260 dB M 1 3618197 GHz 10.49 dBm ndd 260 dB
n 1 361396 GHz 12.05 dbm ndB down BW 20.06 MHz n 1 361508 GHz 1538 dbm lB dovn BW 19.98 MHz
n 1 36350 Gz 1240 dBm 0 Facior 1805 n 1 363500 Gz 1570 dBm @ Facior 815
" "
10:14:26 A4 07/13/2023 10:14:53 A 07/13/2023
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FR1 n48 / 30MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

v - s =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

i
20
10 T X
o ; \
c |
/ il
i 1
L ,
At v L W
«'}uf LA s W i ‘JL
W T
[FEIET 001 ptx T Span G0.0 WAz
2 Markes Toble
] 1 3617737 GHz 11.76 dBm ndb 260 db
n 1 1610245 Gz 1331 dbm B down B 26,65 MHz
n 1 3638 896 GHz -14.64 dBm 0 Factor 1263

10:10:21 BM 0B/04/2023

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o - st BB v s =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

3008 SWT 1.01ms = VBW 1wz Mode Auto Swesp - are 3008 SWT 1.01ms = VEW 1Mtz Mede Auto sweep
i) m [
38032506
0 0
0. e o o e = 0. P A = AT W
[ \ [ \
i | |
o ] T o ] |
! | { |
i i X
\ 5 L,
/ [, L T s
T Liw T i T
o I, [ N T
Py \\ I | Y \a, o
I, il N AT [ AN wudst W]
EGITED 001 prs W/ Span B0.0 Az || [CF 362095 Gz 001 prs M/ Span B0.0 Az
2 Marker Table 2 Marker Table |
M 1 3630325 GHz 11.82 dBm ndB 260 dB M 1 3629885 GHz 11.87 dBm ndd 260 d
n 1 1610005 GHz 1321 dbm ndB down BW 29.97 MHz n 1 1610185 GHz 1407 dbm lB dovn BW 29.67 MHz
n 1 3639975 Ghz 1373 dBm 0 Facior 211 n 1 3639855 Ghz 1457 dBm @ Facior 1223
10:16:15 M 08/04/2023 10:16:44 M 08/04/2023

64QAM 256QAM

s - B e - =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

- are 3008 SWT 1.01ms = VBW 1wz Mode Auto Swesp - are 3000 SWT 1.01ms @ VBW 1tz Mode Auto Swesp
1 Fraquency Sweep

i) e W e12ae
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2 Marker Table 2 Marker Table |
i 1 3,613 781 GHz .43 dBm e 26008 i i 362581 GHz 9.12 dBm ndl 26008
n i 610285 Gz 15.17 dom 08 down B 29,61 MHz n i 610125 G 19,01 dim el don B 22,79 MMz
n i 2639355 e 1238 di Qactor 1220 0 ) 3639915 G 1729 i Qfsctor w1
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10:17:08 AM 08/04/2023 10:17:35 MM 0B/04/2023
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e% FCC RADIO TEST REPORT Report No. : FG2D2006L

SPORTON LAB.

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

v - s =

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

i) b
sers2m0 s
0
P RSP % UUPPPUR! PP SR N
10 :
/
0 T
| |
g : wn'm | '?\. h.L
0 dbe WA
oot/ Monaf8] b e
Gimmen 0Tt T Span B0
2 Marker Table
M 1 361524 GHz 1511 dBm ndB 26.0 dB
m 1 3.604 53 GHz 12.31 dBm ndB down BW 38.84 MHz
n 1 3643372 GHz -12.34 dBm 0 Factor 931

10:23:17 AM 07/13/2023

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o - st BB v s =

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

=
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2 Marker Table 2 Marker Table |
M 1 3612443 GHz 1561 dBm ndB 26.0 dB M 1 3641533 GHz 1538 dBm ndd 26.0 dB
m 1 1,604 451 GHz 457 dBm nd8 down BW 41.00 MHz m 1 1,604 451 GHz 11.89 dBm ndB down BW 40.84 MHz
i 1 364545 GHz 11,69 dBm QFactor 881 i 1 364529 GHz -10.31 dBm Q Factor 893

10:26:00 AM 07/13/2023

64QAM 256QAM

10:25:33 MM 07/13/2023

s - B e - =

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- an 3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

- are 3008 SWT 101 ms = VBW 3 iz Mode Auto Swesp
1 Fraquency Sweep

1 Frequancy Swesp
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Grmmen T ST P [GET o015 oy Span 800 e
2 Mok Tosle 2 Mok Tosle |
M 1 3618916 GHz 15.29 dBm ndB 26.0 dB M 1 36353 GHz 13.35dBm nd8 26.0 dB
n 1 3.604 53 GHz 10.33 dBm ndB down BW 41.00 MHz n 1 360461 GHz 1368 dBm el down BW 40.84 MHz
o i 2545520 Gre S26dbn  Gfedor 83 n i 31605 35 e ddsdim  Gracier a3

weasuion.. EENNEENNR "
10:26:54 AM 07/13/2023

10:26:26 AM 07/13/2023
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006L

Occupied Bandwidth

Mode FR1 n48 : OB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz 50MHz 60MHz 70MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/l2 BPSK | Pl/l2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK
Middle CH 8.61 12.99 17.89 26.84 36.04 - - -
BW 80MHz 90MHz 100MHz
Mod. Pl/2 BPSK | PI/2 BPSK | Pl/2 BPSK
Middle CH - - -
Mode FR1 n48 : OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.64 8.60 13.66 13.68 18.29 18.26 27.83 27.92
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 8.59 8.59 13.70 13.68 18.28 18.28 27.85 27.85
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 38.08 38.03 - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 38.04 38.25 - - - - - -
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - -
TEL : 886-3-327-3456 Page Number 1 A2-9 of 120

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006L

FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

3008 SWT 101 ms ® VBW 300kHz
d Bandwidth

Mode Auto Sweep

|

AP P TN A ey

L[4 [

(F3.62498 GHz

1001 pis

Span 20.0 MHz

2 Marker Table
M 1 3627128 GHz
n 1 36206466 GHz
i 1 92589 GH

1497 dBm
1001 dim Occ B Centroid
5.73 dém Oce B Freq Offset

8612264 575 MHz
3624952 758 GHz
-37.242 366,061 kHz

10:05:56 MM 07/13/2023

Measuring;

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

- an SWT 1,01 ms = VBW 300k Mode Auto Sweep - are 3000 SWT .01 ms & VBW 300k Mode Auto swesp
1 Occupiad Bandwidth
T T
» »
© = = © o -
|
Q Q L
i L
\ / kil
7 0 7 "
p T, N
! \
v
all A A N \
L i ST
A iTAYT ,\1 V
[EGIETE 001 prx [T Span 20.0 Wiz || (3 62055 Gz 001 prs ] Span 20.0 Wiz

2 Marker Table
M 1 3628906 GHz
n 1 36206444 GHz
i 1 36092891 GHz

10.92 dBm
6.22 dim Occ B Centroid
617 dém Oce B Freq Offset

8644742332 MHz
3624966 741 GHz
23258759039 kHz

2 Marker Table
M 1 3624131 GHz
n 1 36206608 GHz
i 1 3609 2646 GHz

11.84 dBm Oce Bur
6.75dim Occ B Centroid
7.74 dben Ot B Fren Offset

8.603758 797 MHz
3624962 71 GHz
289 988 545 kHz

10:06:50 AM 07/13/2023

Measuring;

10:07:16 AM 07/13/2023

Measuring;

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz
SWT 1,01 ms ® VBW 300tz

Mode Auto Sweep

ultiView Spactrum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz
SWT 1,01 ms ® VBW 300tz

Mode Auto Sweep

[ mfi &10dm
s oo
0 0
it} T 7 4 o < 10,
\ ¥ WAPPRIRN A
Q Q .

IR

(F3.62498 GHz

1001 pis

Span 20.0 MHz

(F3.62498 GHz

1001 pts 2.0 MHa/

Span 20.0 MHz

2 Marker Table
M 1 3628846 GHz
n 1 36206619 GHz
i 1 36092576 GHz

12.13 dBm Occ
657 dim Occ B Centroid
730 dbm Oce B Freq Offset

8.595622 779 MHz
3624959 749 GHz
-30.250579 323 kHz

2 Marker Table
M 1 3624371 GHz
n 1 36206733 GHz
i 1

810dBm Qce Bu
342 dbm Occ B Centroid
436 dim Ot B Fren Offset

8.59887014 MHz
3624972777 GHz
17.223 460533 kHz

10:07:43 AM 07/13/2023

Measuring;

10:08:10 AM 07/13/2023

Measuring;

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG2D2006L

FR1 n48 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep
d Bandwidth 17
i) 1838 dm
36213340 GHs
0
e et et ]
i - -
o ;

s
it
(I Wi ST T
2 Marker Toble
[ 1 3621334 GHz 18.38 dBm Oce iw 12.992824782 MHz
™ i 74518096 G 1325 dim Qe o Gentrid 520582 141 G
n 1 36310889 GHz 12.21 d8m Oce Bw Freq Offset -397.555 138 286 kHz

10:08:41 AM 0B/04/2023

FR1 n48 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o - st BB v s =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

o 006 SWT 101ms ® VBW 1miz Mode Auto Sweep o 006 SWT 101ms ® VW 1mz Mode Auto Sweep
d Bandwidth
i i
0
- N UPUPAY I N £ . . . i
® ¢ ® 3
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0 7 |‘ 0
rl i
_[J

- A
bty T 1A
l : i
[EXGTE Wi ST | | Wi ST S0
2 Marker Toble 2 Marker Toble

i 1 3630115 GHz 15.36 dBm Ot 13.660606 181 MHz i 1 3619745 Gz 15.70 dBim Occ e 13681459931 MHz

n 1 2618147 GHe 10383 dim O o Gentroid 3524577 298 Gie n 1 3618130 G 1040 08 O B entoid 3624370795 Gt

n ) 3631076 e 1019 din Ot B e e 12700658731 ke n ) 36318115 e 895 g Oct B e et 19205 193261 ke
10:11:07 AM 08/04/2023 10:11:32 MM 0B/04/2023

64QAM 256QAM

s - B e - =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

- an 3008 SWT 101 ms @ VBW 1wz Mode Auto Swesp - an 3008 SWT 101 ms ® VBW 1wz Mode Auto Sweep
d Bandwidth 1 d Bandwidth
i i
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“ D T - s 5 o ]
o - o -
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o / w
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e S
[FEIET 001 ptx T Span 300Nz || (GFIETREE Gz 001 ptx 30 Ml Span 30.0 Mz
2 Markes Toble 2 Markes Toble

] 1 3628271 GHe 15.87 ¢Bm Occ 13703404155 MHz ] 1 3.627987 GHz 11.72dBm Qe Bur 13681022505 MHz

n 1 35180866 Gtz 5.77 dim Occ B Centroid 3621938 278 Gz n 1 36181074 Gz 5.70 dim Occ B Centroid 3621947955 Gz

n ' 363179 GHz 1012 dém Occ B Freq Offset 51721458697 Kz n ' 36317885 Ghe 658 dim Occ Bw Freq Offset 42045 179102 ki
10:11:56 A 08/08/2023 10:22:23 A4 08/08/2023

TEL : 886-3-327-3456 Page Number 1 A2-11 of 120
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swanranas. FCC RADIO TEST REPORT Report No. : FG2D2006L

FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

v - s =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep

1 Occupiad Bandwidth

i
20 -‘
19 IV, N SN NS WY
© f +
| \
o ! }
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. i i -
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f S Il ol bl Ml 1,
J ”1“'”'1 o el il .‘\hﬂtf'}\
P = 7
(FGIFT oot pe CTTg Span 400 W
2 Markes Toble
] 1 3620435 GHz 17.01 6Bm Occ 17893967 432 MHz
m 1 36158475 Gz 12.44 dgm Occ B Centroid 3624784 444 Gl
n ' 36337414 Ghe 1261 dém Occ B Freq Offset 195 556 166.205 kiz

10:16:15 AM 07/13/2023

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o - st BB v s =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Occupiad Bandwidth 1 Occupiad Bandwidth
i wii) =
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s gy et
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2 Markes Toble 2 Markes Toble
] 1 3630824 GHz 13.75 dBm Occ 18,294 269422 MHz Wi 1 3620471 Gz 14,40 dBm e 18,265 638504 MHz
n 1 36158414 6Hz 538 dim Occ i Centroid 3,624 538 51 Gz n 1 36158537 Hz 562 dim Orc B Gentroid 3624986 512 Gtz
o ' 36341357 Ghe 540 dém O B Freq Offset 1469634 667 ke n ' 36341193 GHe 1072 dBm Occ Bw Freq Offset 348768 623 iz

10:11:45 AM 07/13/2023 10:12:11 MM 07/13/2023

64QAM 256QAM

s - B e - =

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Occupiad Bandwidth 1Pk View 1 Occupiad Bandwidth
Wi 14T e i
senm3oma
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2 Mok Tosle 2 Mok Tosle

] i 3621113 GHz 1411 dBm e 18,285 61 814 MHz ] i 3618197 GHz 1048 d8m OccBw 18,289 798411 MHz

n 1 38158383 Gt 521 dom O o Gentroid 3524981085 Gie n 1 3815816 1 G 519 dim O B entoid 3524961 007 Gie

n i T634 1234 e 791 dom. O o Frey s 8914 753 128 ke n i T634 1054 e £50 din Occ B Freg it 28992537 133 ke
10:12:38 AM  07/13/2023 10:13:06 MM 07/13/2023
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swanranas. FCC RADIO TEST REPORT

Report No. : FG2D2006L

FR1 n48 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

1 Spactrum

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz
- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep
1 Occupiad Bandwidth

|

7 -
o e

Al Kol oy o et
s
(FTE T
3 Markes Toble

[ 1 3.629785 GHz 11.81 dBm Oce iw 26.843 279832 MHz

" : 36110390 oMdom  OuBCentrod 16 60614 Goe

I : 36578503 ot Eaidbm Occfw feg Olter 528385907 W06 kite

10:08:19 AM 0B/04/2023

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

1 Spactrum

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

B o - i

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

- an 3008 SWT 101 ms @ VBW 1wz Mode Auto Swesp - an 3008 SWT 101 ms ® VBW 1wz Mode Auto Sweep
1 Occupiad Bandwidth 1 Oceupiad Bandwidth
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[ 0l gl |'\{ sl T TR i 1l
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[(FGTE Spon 60.0 Wiz || (G3.62855 Gtz ) Span 60.0 M
2 Markes Toble 2 Markes Toble |
] 1 3.630325 GHz 11.92 6Bm Occ 27838913208 MHz ] 1 3614081 GHz 12.03 dBm Qe Bur 27.926075 831 MHz
n 1 35110433 6z 7.1 dim Occ B Centroid 3621962 707 Gz n 1 35110004 Gz 9.9 dim Occ B Centroid 3621963391 Gz
n ' 7449 d8m Occ B Freq Offset 27,293 302 732 Kz n ' 36389264 GHe 771 dém Occ Bw Freq Offset 26608 016452 ki

10:12:51 MM 0B/04/2023

10:13:15 MM 0B/04/2023

weasuion.. EENNENNER "

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

B e -

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

10:13:40 AM 0B/04/2023

- A 3008 SWT 101ms = VBW 1 MHz  Mode Auto Sweep - A 3008 SWT 101ms = VBW 1Mz Mode Auto Sweep
1 Occupiad Bandwidth 1Pk View 1 Occupiad Bandwidth
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Grmmnen P | [ T om0
2 Marker Table 2 Marker Table |
i 1 3613781 GHz 1162 dBm O 21,852 702572 MHz i 1 36347 GHe 9.04 dBm Occtw 27.859678 729 Mz
n i 36110725 GHe 201 dim O o Centroid 3620998856 Gia n i 26110305 GHe 581 dim Occ B Cantroid 3620960 348 Gl
I 1 385252 GH. 858 dBm Oce B Freq Offset 856243 524 kHz I 1 388902 GH. 518 dBm Oce Buw Fren Offset 29652 083 646 k.

10:14:06 AM 0B/04/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT

Report No. : FG2D2006L

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

1 Spactrum

Reflevel 3000 dBm  Offset 35005 & KEW 1 Mtz
- are 3000 SWT 101 ms  VBW 3 Mz Mode Ao Swesp
1 Occupiad Bandwidth

|

OV P NPV PR

o oot

GF3.62495 GHz 1001 pis 0 Mz, ‘Span B0.0 MHz
2 Marker Table

M 1 361516 GHz 1530 dBm Occ Bw 36045473 589 MHz

m 1 36059371 GHz 10.24 dim Oce Bw Centroid 3621959 802 GHz

i 1 3619825 GHz 5.14 dm Oce B Freq Offset 1030197 629 MHz

10:22:51 AM 07/13/2023

Measuring;

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

e - s =

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

10:24:38 AM 07/13/2023

- At 3000 SWT 101 ms = VBW 3 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW JMHz  Mode Auto Sweep
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2 Markes Toble 2 Markes Toble
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n 1 36059308 Gtz 11.78 dim Occ B Centroid 362974 968 Gz n 1 3059136 Gtz 10.37 dbim Occ B Centroid 3621928886 Gilz
n ' 36040181 GHe 1184 dém Occ B Freq Offset 15.531684 075 kz n ' 36139442 Ghz 10.16 dBm Occ Bw Freq Offset 61114 496 602 ki
10:23:45 MM 07/13/2023 10:24:11 MM 07/13/2023
RefLevel 3000 0B Offeet 35008  REW 1 Wz RefLevel 3000 0B Offeet 35008  REW 1 Wz
- At 3000 SWT 101 ms = VBW 3 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW JMHz  Mode Auto Sweep
1 Occupiad Bandwidth 1 Qccupiad Bandwidth
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et TV !
(FGIFT oot pe rTTg Span 80.0 Wiz || (G 3288 Gria 0Tt 50 Wil Span 800 W
2 Markes Toble 2 Markes Toble
] 1 361899 GHz 15.19 6Bm Occ 38,006 469 745 MHz ] 1 3.6353 GHE 1337 dBm Qe Bur 38253132705 MHz
n 1 36058705 Gtz 10.11 dim Occ B Centroid 3621983778 Giz n 1 35058193 Gtz 868 dim Occ B Centroid 3621945857 Gilz
n ' 3604017 GH 1036 dém Occ B Freq Offset 3779404673 ke n ' 36040724 GHz 7,94 déim Occ Bw Freq Offset 440143 363884 ki

10:25:05 AM 07/13/2023
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e% FCC RADIO TEST REPORT Report No. : FG2D2006L

SPORTON LAB.

Unwanted Emission (MASK)

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

1RB0 1RBmax

Ref Level 4000 dBm  Offset 10.60 B Made Sweep saL Ref Level 40.00dBm OMset 10.60dB. Mede Sweep sl
Caunt 100/100 Count 100/100
1 Spurious Emissions
Uit Cheel v
30 ubine—SPUBIOUS. UNE_ABS o s 30 daline SPURIoUs_uNE_ass_oda P
20 din ! ! I 20 i
10 dBey . . o 10 1
0 Br |
e I ]
20 B
I . !
i 1
RN lwumnm UNE_ABS_002 iFi T
v . e
", - | [
= - T nn|
] 1]
6409 pts. 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3430GHz 3530Ghz 1000 Mz 34131 G -45.10 dBm 3430 Gz 3530 Gz 1,000 Mz 343644 GHz 45.13 dBm -5.13 dB
3530 GH: 3540 GHz 1.000 Mz 353649 GHz -43.21 dBm 3530 GHz 3540 Ghz 1.000 MHz 353983 GHz 4027 dBm 1927 dB
3.540GHr 3549 GHz 1.000 MHz 3.54880 GHz -29.08 dBm 3.540 GHz 1549 GHz 1.000 MHz 358568 GHz -43.38 dBm -30.38 dB
3549GHe 3550GHe 100,000 kfiz 3.51998 GHz -20.49 dBm 3549 GHz 3550 GHz 100,000 kitz 354961 GHz -53.76 dBm -40.76 dB
3550 Gl 3.560 GHz 1.000 MHz 355077 GHz 24.35 dBm 3550 GHz 3560 GHz 1.000 MHz 355918 GHz 24.94 dBm -5.06 dB
3560 GHz 2561 Gz 100.000 kiz 3.56039 Ghz -53.64 dBm 3560 Gz 3561 Ghz 106000 kite 356005 GHz -21.86 dBm
3561GH 35T0GH 1000 WAz 356135 GHz -43.68 dBm 3561 Ghz 3570 GHz 1,000 Miz 356112 GHz -29.22 dBm 1622 dB
1500 GHe 3120 Gtz 1,000 Mtz 366538 GHz ~44.63 dBm 3570 Gtz 3720 Ghe 1,000 Mtz 357127 GHz 44,66 dBm -19.66 dB
1I0GH: 2820 GHz 1000 e 3.80716 GHz 531 dBim 3720 Gtz 3820 Ghz 1.000 Miz 381066 GHz -45.26 dBm 5.26 B

11:20:16 AM  07/12/2023 11:20:55 aM 07/12/2023

Full RB

Ref Level 40,00 dBm  Offset 10,60 dB Made Sweep saL
Count 100/100
1 Spurious Emissians
Limit Ch o
30 apine.SPURIOUS UNE_aBs
20 dBm
™~
10 dBmr . . I
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3,549 Gz 3550 GHz 100,000 kfiz 354998 GHz
3550 GHz 3560 GHz 1,000 Mitz 355510 GHz
3.560 GHz 3561 GHz 100,000 kHz 3.56013 GHz
1561 GHz 1570 GHz 1.000 Mz 3.56107 GHz
3570 GHz 3720 GHe 1,000 MHz 357127 GHz
3.720GHz 3820 GHz 1.000 MHz 381875 GHz
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3430 GHz 3530 GHz 1.000 MHz 3.46052 GHz -45.24 dBm -5.24 dB 3430 GHz 3530 GHz 1,000 MHz 3.43874 GHz -45.19 dBm -5.19 dB
3530 GHz 3510 GHz 1.000 MHz 3.60008 GHz 3 3530 GHz 3610 GHz 1.000 MKz 3.60740 GHz -44.81 dBm -19.81d8
3610 GHz 3619 GHz 1.000 Mtz 361897 GHz 3610 GHz 3,619 GHz 1.000 MHz 3.61695 GHz -43.06 dBm -30.06

3619GHz 3520 GHz 100,000 kHz 3.61997 GHz 3619GHz 3620 GHz 100,000 kHz 361956 GHz 53.53 dBm -40.53 dB
3620 GHz 3630 GHz 1.000 Miz 3.62067 GHz 3620 GHz 3630 GHz 1.000 MHz 3.62898 GHz 21.92 dBm -8.08 dB
3630 GHz 3631GHz 100000 kHz 363002 GHz 3630 GHz 1631 GHz 100000 ke 00 GH; -21.71 dBm T1d
3631 GHr 3640 GHz 1.000 MHz 3.63215 GHz 3631 GHz 3640 GHz 1.000 MHz 363104 GHz -30.57 dBm 1757 dB
3640 Gz 3720 GHz 1.000 Mtz 3.66617 GHz 3640 GHe 3.120 GHe 1.000 MHz 3.64236 GHz -44.26 dBm -19.26 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.80946 GHz 3720GHz 3820 GHz 1.000 MHz 3.81995 GHz 45.17 dBm A7

382 GHz
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 3.499 28 GHz -45.11 dBm
1530GHz 3610GHz 1.000 Mtz 3.60916 GHz -36.28 dBm
3610 GHz 3619 GHz 1.000 MHz 3.61894 GHz -26.79 dBm
3619 GHe 3620 GHz 100,000 kfiz 3.62000 GHz -26.47 dBm
3620 GHz 3630 GHz 1.000 MHz 362415 GHz 16.26 dBm
3.630 GHz 3631 GHz 100,000 kHz 3.63001 GHz -25.78 dBm
1631GHz 3640 GHz 1.000 Mz 363101 GHz 27.30 dBm
3540 GHz 3.720 GHz 1,000 MHz 3.64116 GHz -37.34 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.81046 GHz -45.44 dBm
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Highest Channel
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Count 100/100

Count 100/100

1 Spurious Emissions
20 aabieSPUtlous e e ofs : 30 dpline.SPURloUS UNE Ass ogs "
20 dBe T + 'l 20 l‘
10 dBinr 1 1 ‘ 10
(] B |
-10 i |
-20 B

! I ' i il

N SPURIOUS LINE |ABS_002 Fi'N
P — I } W,
i [_ i {
6409 prs. 39.0 MHz/ 3.82 GHz 3.43 GHz 39.0 MHz/ 3 82 GHz

3430 GHz 3530GHz 1.000 MHz 3.51706 GHz -45.12 dBm -3.12dB 3430 GHz 3530 GHz 1,000 MHz 3.44963 GHz -45.12 dBm -5.12 dB
3530 GHz 3680 GHz 1.000 MHz 3.67993 GHz -43.80 dBm -18.80 dB 3530 GHz 3680 GHz 1.000 MHz 3.66614 GHz -44.58 dBm -19.58 d8
3,680 GHz 3689 GHz 1.000 Mz 3.68882 GHz -30.40 dBm -17.40 dB 3,680 GHz 3.689 GHz 1.000 iz 3.68271 GHz -43.32 dBm -30.32dB
3,689 GHz 3690 GHz 100,000 kHz 3.650 00 GHz -19.84 dBm -6.84 dB 3,689 GHz 3.690 GHz 100.000 kHz 3.68934 GHz -53.76 dBm -40.76 dB
3,690 GHz 3.700 GHz 1.000 MHz 3.69092 GHz 24.63 dBm -5.37dB 3690 GHz 3700 GHe 1,000 MHz 3.69908 GHz 24.28 dBm 5.72dB
1700 GHz 3701 GHz 100000 kHz 3.70004 GHz -53.70 dBm -40.70 0B 3.700 GHz 3.701 GHz 100.000 itz 3.70005 GHz -20.97 dBm -7.97dB
3.701 GHz 3710 GHz 1.000 MHz 3.70231 GHz -42.74 dBm -29.74 dB 3.701 GHz 3.710GHz 1.000 MHz 370126 GHz -2857 dBm 1557 d8B
3.710GHz 3.720 GHz 1.000 Mtz 3.71338 GHz -43.19 dBm -19.19 dB 3.710GHz 3,720 GHz 1.000 MHz 3.71154 GHz -43.29 dBm -18.29 dB
3.720 GHz 3820 GHz 1.000 MHz 3.79348 GHz -45.40 dBm -5.40dB 3720 GHe 3820 GHe. 1,000 MHz 3.77649 GHz _45.37 dBm 537 dB
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3,430 GHz 3530 GHz 1.000 Miz 3.44663 GHz -45.21 dBm
1530GHz 3680 GHz 1.000 Mtz 367903 GHz -38.20 dBm
3680 GHz 3689 GHz 1.000 MHz 3.68900 GHz -26.44 dBm
3689 GHe 3690 GHz 100,000 kfiz 3.68997 GHz -27.50 dBm
3,690 GHz 3.700 GHz 1.000 MHz 3.69177 GHz 16.45 dBm
3.700 GHz 3701 GHz 100,000 kHz 3.7 GHz -25.15 dBm
1701 GHz 3710GHz 1.000 Mz 3.70100 GHz 27.43 dBm
3710GH: 3720 GHr 1,000 MHz 371075 GHz -39.57 dBm
3.720GHz 3820 GHz 1.000 MHz 3.72435 GHz -43.84 dBm
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3430 GHz 3530 GHz 1.000 MHz 3.52815 GHz -45.14 dBm 3430 GHz 3530 GHz 1,000 MHz 352775 GHz -45.15 dBm -5.15dB
3530 GHz 3540 GHz 1.000 MHz 353960 GHz -43.18 dBm 3530 GHz 3540 GHz 1.000 MKz 3.53728 GHz -44.11 dBm -19.11d8
3540 GHz 3549 GHz 1.000 M 3.54880 GHz -31.16 dBm 3.540 GHz 3549 GHz 1.000 MHz 3.54856 GHz -43.46 dBm -30.46

3549 GHz 3550 GHz 100,000 kHz 3.55000 GHz -20.17 dBm 3,549 GHz 3.550 GHz 100.000 kHz 354985 GHz -53.52 dBm -40.52 dB
3,550 GHz 3.560 GHz 1.000 MKz 3.55092 GHz 25.24 dBm 3550 GHz 3560 GHz 1.000 MHz 355013 GHz 25.27 dBm -4.73.dB
3560 Ghz 3561 Ghz 100,000 kiz 3.56013 GHz -53.53 dBm 3560 Ghz 3561 GHe 100,000 kite 3.56001 GHz -20.40 d 7404
3561 GHr 3570 GH: 1.000 Mtz 3.56161 GHz -43.55 dBm 1561 Ghz 1570Ghz 1.000 Mz 356125 GHz -31.78 dBm -18.78.d8
3570GHz 3.720 GHz 1.000 Mtz 3.63406 GHz -44.72 dBm 3.570 GHz 3,720 GHz 1.000 MHz 3.57157 GHz 44,48 dBm -19.48 dB
3.720 GHz 3820 GHz 1.000 MHz 3.79388 GHz -45.24 dBm 3720 GHe 1820 GHz 1,000 Miz 381665 GHz _45.14 dBm 5.14dB
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3550 GHz 3560 GHz 1.000 MHz 355540 GHz
3.560 GHz 3561 GHz 100,000 kHz 3.56004 GHz
1561 GHz 1570 GHz 1.000 Mz 3.56116 GHz
3570 GHz 3.720 GHz 1,000 MHz 357157 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.806 76 GHz

11:23:33 AM 07/12/2023

TEL:

FAX

886-3-327-3456
886-3-328-4978

1 A2-18 of 120

Page Number



swanranas. FCC RADIO TEST REPORT Report No. : FG2D2006L

FR1 n48 / 10MHz / DFT-S OFDM / QPSK
Middle Channel
1RB0 1RBmax
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3430 GHz 3530 GHz 1.000 MHz 3.48460 GHz -45.11 dBm 511 dB 3430 GHz 3,530 GHz 1.000 MHz 3.47710 GHz -44.99 dBm -4.99 dB
3530 GHz 3510 GHz 1.000 MHz 3.60988 GHz 3530 GHz 3610 GHz 1.000 MHz 3.60461 GHz -45.01 dBm -20.01 d8
3610GHz 3619 GHz 1.000 Mtz 361873 GHz 3610 GHz 1619 GHz 1.000 Mtz 3.61284 GHz -42.96 dBm -29.96 dB
3619 GHz 3620 GHz 100.000 kHz 3.61998 GHz 3619 GHz 3.620 GHz 100.000 kHz 351959 GHz -53.87 dBm -40.87 dB
3620 GHz 3630 GHz 1.000 MHz 3.62082 GHz 3620 GHz 3,630 GHz 1.000 MHz 3.62918 GHz 23.57 dBm -6.43 dB
3630 GHz 3631GHz 100000 kHz 363012 GHz 3630 GHz 1631 GHz 100000 ke 3.63000 GHz -19.84 dBm -6.84 dB
3631GHr 3540 GHz 1.000 MHz 3.63260 GHz 3.631GHz 3640 GHz 1.000 MHz 363131 GHz 20.91 dBm 1791 d8
3,640 GHz 3.720 GHz 1.000 Mtz 3.64723 GHz 3.640 GHz 3,720 GHz 1.000 MHz 3.64180 GHz -43.99 dBm -18.99 dB
3.720 GHz 3.820 GHz 1,000 MHz 3.763 71 GHz 3720GHz 3820 GHz 1,000 MHz 3.76301 GHz 45.27 dBm 5.27dB
Jinaaasiii] i
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3610 GHz 3619 GHz 1.000 MHz 3.61892 GHz
3619 GHe 3620 GHz 100,000 kfiz 361995 GHz
3620 GHz 3630 GHz 1.000 MHz 3.62684 GHz
3.630 GHz 3631 GHz 100,000 kHz 3.63000 GHz
1631GHz 3640 GHz 1.000 Mz 363109 GHz
3540 GHz 3.720 GHz 1,000 MHz 3.64108 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.81096 GHz
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